
Considering the Implementation of Direct Potable Reuse in Colorado

Water Environment Research Foundation
635 Slaters Lane, Suite G-110  n Alexandria, VA 22314-1177

Phone: 571-384-2100  n Fax: 703-299-0742  n Email: werf@werf.org
www.werf.org

WERF Stock No. WERF5T10b

July 2015

Considering the Implementation of
Direct Potable Reuse in Colorado

WHITE PAPER

Water Reuse

WERF5T10b_WEF-IWAPspread.qxd  7/7/2015  11:28 AM  Page 1



 
 
 
 

 
CONSIDERING THE 

IMPLEMENTATION OF DIRECT 
POTABLE REUSE IN COLORADO 

 
 
 
 
 
 
 
 

by: 
Philip Brandhuber, PhD 

Sarah Craig, PE 
Timothy Thomure, PE 

HDR, Inc. 
 

 
 
 
 

2015 
 
 
 
 
 
 

 
 
 
 
 
 

WERF5T10b 



ii  

 
The Water Environment Research Foundation, a not-for-profit organization, funds and manages water quality 
[...]
pp
tx

 

44 

Critical Control Point Monitoring is Key 
to Water Quality Confidence 

Process Critical Control Points 
Primary and 
secondary treatment 

MF 

RO 

UV AOP 

Engineered storage 
buffer 

Online Cl2. Online residual to document CT value and disinfection in 
accordance with U.S. EPA (1990). 



C
ar

ol
lo

Te
m

pl
at

eW
at

er
W

av
e.

pp
tx

 

45 

Critical Control Point Monitoring is Key 
to Water Quality Confidence 

Process Critical Control Points 
Primary and 
secondary treatment 

No currently defined CCP.  WRRF Project 14-02 & 14-16 may 
address this issue through correlations of pathogens to indicator 
bacteria concentrations. 

MF Daily Pressure Decay Testing. Typical values <0.3 psi/min to 
demonstrate membrane integrity 

RO Online EC or Online TOC. Log removal of EC or TOC across the 
RO process to demonstrates a minimum level of pathogen removal. 

UV AOP Intensity sensors. Following U.S. EPA (2006) or other methods, 
online intensity monitoring demonstrates disinfection dose delivery. 

Engineered storage 
buffer 

Online Cl2. Online residual to document CT value and disinfection in 
accordance with U.S. EPA (1990). 

Don’t Forget About SCADA! 



C
ar

ol
lo

Te
m

pl
at

eW
at

er
W

av
e.

pp
tx

 

47 

Water Quality Monitoring: 
Discussion 

• What is the right balance between treatment 
redundancy and monitoring? 

• How robust are today’s technologies?   
Are they robust enough to rely on? 

• How does IPR process monitoring differ from DPR 
monitoring? 

• Are drinking water monitoring approaches applicable 
to DPR? 



C
ar

ol
lo

Te
m

pl
at

eW
at

er
W

av
e.

pp
tx

 

48 

White Paper Updates: 
Discussion 
• Based on our discussions, what  

changes should be made to the  
draft White Paper? 

Treatment 
Technology 

Brine 
Disposal 

Utility 
Operations 

Water Quality 
Monitoring 



City of Wichita Falls 
Emergency Direct 
Potable Reuse 

RESPONDING TO THE 
2011 – 2014 DROUGHT 



Wichita Falls 
Overview 

Population 104,000 

Serves Total 150,000 customers 
• 104,000 City of WF 
• 36,000 Potable Wholesale 
• 10,000 Raw Wholesale  



The Last Drought (late 90’s) 
Lessons Learned 

• City constructed Reverse Osmosis 
Plant. 
 

• Activated Lake Kemp Source. 
 

• Raised the drought restriction 
triggers by 10%, to start conserving 
sooner.  
 

• Began investigating the potential of 
Wastewater Reuse. 



The Current Problem 
Loss of Rainfall 

The annual average rainfall for 
the Wichita Falls area is 28.5 
inches. 

In 2011 we were 15.5 inches 
below normal. 

In 2012 we were 8.75 inches 
below normal. 

In 2013 we were 7.24 
inches below normal. 

So far, in 2014, we are 6.3 
inches below normal 

Normal 

10” 

20” 

2011 2012 2013 2014 



The Current Problem 
Loss of Rainfall 

  

15 in 

Average Rainfall 28.5” 



The Current Problem 
Record Temperatures 

Wichita Falls typically averages 
28 days over 100 degrees 

In 2011 we had 100 days. 

In 2012 we had 50 days. 

The Weather Channel ranked Wichita 
Falls the #1 Worst Summer anywhere 
in the U.S. for 2011. 

In 2013 we had 32 days. 

In 2014 we had 21 days. 

Normal 

28 Days 

2011 2012 2013 2014 



The Current Problem 
Continued Drought 



The Current Problem 
Lake Level Decline 



Water Conservation 
Results 

  Stage 1 – August 2011 

 Stage 2 – July 2012 (saved 500 MG) 

  Stage 3 – February 2013 (saved 2 BG) 

  Stage 4 – November 2013 (saved 975 MG) 

  Stage 5 – May 2014 (saved 2.6 BG, so far) 

 Total Savings with Restrictions 6.1 BG 



The Solution 
Drought Restrictions 



Water Conservation 
The Answer? 

Unfortunately, we can not conserve our way out of this 
drought. 
 
So, what’s the Plan?? 



What’s the Plan 
EMERGENCY DIRECT 
POTABLE REUSE 



Wastewater Effluent 
Quantity? 

• The River Road WWTP averages 12 MGD 
discharge to the Big Wichita River. 
 

• Drought reductions have lowered that to 7.5 
MGD. 
 

• Using the Reverse Osmosis would generate 
5 MGD of source water. 
 

• Blended with 5 MGD water from Lakes 
would produce 10 MGD water for health and 
sanitation needs. 



Wastewater Effluent 
Quality? 

• The River Road WWTP effluent has been tested for 
the last 16 months for numerous regulated and non-
regulated compounds. 
 

• Wastewater Effluent currently meets all 97 drinking 
water standards, with the exception of: 

• Nitrate 
• Trihalomethanes 
• Microbials 

 



Wastewater Effluent 
Quality? 

• Nitrate – estimated 80% removal through Reverse 
Osmosis. 

 Effluent = 18 ppm 
 RO Permeate = 3.6 ppm 
 Blend with Raw Surface Water = 1.8 ppm 

 



Wastewater Effluent 
Quality? 

• Trihalomethanes – estimated 40% removal through 
Reverse Osmosis with an addition of 15 ppm from 
Conventional Treatment. 

 Effluent = 106 ppb 
 RO Permeate = 63.6 ppb 
 Blend with Raw Surface Water = 31.8 ppb 
 Conventional Treatment = 46.8 ppb  (MCL 80 ppb, WF Avg 15ppb) 

• Reduced Trihalomethanes in Wastewater Effluent by 
using Chloramines. 

 Effluent = 10 ppb 
 RO Permeate = 6 ppb 
 Blend with Raw Surface Water = 3 ppb 
 Conventional Treatment = 18 ppb   



Wastewater Effluent 
Quality? 

• Microbes – log removal credits: 
• Virus – 8 log Removal using Disinfection and Physical Processes 
• Giardia – 6 log Removal using Disinfection and Physical Processes 
• Cryptosporidium – 5.5 log Removal using Physical Processes 

 



Direct Potable Reuse 
Concept Paper 

The City had confirmed that all required Treatment 
Processes were already on-site. 
Just had to connect them with a pipeline. 
 
The City developed a Concept Paper detailing: 
• Processes to be Utilized 
• Removal Efficiencies for Various Contaminants 
• Operational Guidelines 
 

Submitted in November 2012. 
 

TCEQ Acceptance February 2013. 
 



Wastewater Effluent 
Treatable with Existing Water Treatment Plant? 

•  Viruses 
• TCEQ changed from 8 log to 9 log (99.9999999 %) based on Pre-formed 

Chloramines. 
•  No more than 2.22 X 10-7 copies / L in drinking water. 

•  Giardia 
• TCEQ changed from 6 log to 8 log (99.999999 %) based on Max Cysts. 
• No more than 7.000 X 10-6 cysts / L in drinking water. 

 •  Cryptosporidium. 
• TCEQ is requiring 5.5 log 

(99.999684 %) removal. 
• No more than 2.99 X 10-5 oocysts / 

L in drinking water 





Direct Potable Reuse 
Public Acceptance 

The City worked from day 1 to educate the public on 
the processes and get them comfortable with DPR. 
 

Utilized the Media at every step. 

Brought together Medical Doctors and Academic 
PhD’s. 
Created an educational video. 



Direct Potable Reuse 
Preliminary Engineering Report 

The City hired Biggs & Matthews, Inc. to develop the 
Preliminary Engineering Report 
 

Submitted in May 2013. 

TCEQ Acceptance September 2013 to construct 
pipeline and conduct a 45-day Full Scale Verification 
test. 
 

 







Direct Potable Reuse 
Full Scale Verification and Operations 

• City started the TCEQ Mandated 45-day Verification 
Test on January 27, 2014. 
 

• Second Verification was conducted in May/June 2014. 

 
• The FSV Protocol has sampling locations at 42 
different location throughout the DPR Plant. 

 
 





Direct Potable Reuse 
Full Scale Verification and Operations 

• Full Scale Operation 
July 8, 2014. 
(27 months after initial TCEQ meeting) 

 



Direct Potable Reuse 
Effluent Pump Station 

Chloramines formed prior to CCB to begin 
Disinfection process on Virus and Giardia. 



Direct Potable Reuse 
Pipeline 

Chloramine residual maintained down pipeline. 
Typical loss is in residual concentration is 2 ppm. 



Direct Potable Reuse 
MF/RO Clarifier 

Chloramines boosted at Clarifier. 

Ferric Sulfate added for 
Coagulation. 
 
0.5 log Removal Credit for 
Virus, Giardia and Crypto 
given for Coagulation, 
Flocculation and 
Sedimentation processes. 



Direct Potable Reuse 
Microfiltration 

Chloramines residual carried through Microfilters. 

1.5 log Removal Credit given for Virus. 

2.8 log Removal Credit for 
Giardia and Crypto  

Daily Integrity Tests 
every 24 hours. 
(not 24 hours of run time) 



Direct Potable Reuse 
Reverse Osmosis 

Chloramines removed prior to Reverse Osmosis. 

Zero log Removal Credit for any Microbial Contaminants. 

Nitrates removed by 
92%.   

TDS tests every 8 
hours. 



Direct Potable Reuse 
RO Permeate Lagoon 



Direct Potable Reuse 
Conventional Plant 

Chloramine Disinfection restarted. 

Ferric Sulfate and Lime added for Coagulation and pH adjustment. 

0.5 log Removal 
Credit for Virus, 
Giardia and 
Crypto given for 
Coagulation, 
Flocculation and 
Sedimentation 
processes. 



Direct Potable Reuse 
Conventional Filtration 

1.5 log Removal Credit given for Virus. 

2.5 log Removal Credit for Giardia and Crypto  

An additional 1.0 log to 
0.5 log Removal Credit 
awarded for Filter 
Effluent Quality. 



Direct Potable Reuse 
Estimated Values vs. Actual Values 

  WW 
Effluent 

WW 
Effluent 

RO 
Permeate 

RO 
Permeate 

50/50 
Blend 

50/50 
Blend 

End 
Plant 

End 
Plant 

  Estimated Actual Estimated Actual Estimate Actual Estimate Actual 
Nitrate 18 18 3.6 1.5 0.75 0.25 0.75 0.25 

Trihalomethane 10 9.3 6 4.55 3 6.5 18 12.2 

  WW 
Effluent 

End 
Pipeline 

MF 
Permeate 

RO 
Permeate 

Secondary 
Reservoir 

50/50 Blend End 
Plant 

E. coli >200.5 <1.0 <1.0 <1.0 29.0 <1.0 <1.0 
Giardia 11 21.4 <0.07 <0.07 <0.07 <0.05 <0.07 

Cryptosporidium <0.01 0.13 <0.07 <0.07 <0.07 <0.05 <0.07 
Total Culturable Virus <0.017 <0.017 <0.01 <0.01 <0.025 <0.025 <0.002 



Calculating Log Removal 
Add in the Disinfection 

Process Receiving TCEQ Approved Log Removal Credits 

V
ir

us
 

 

G
ia

rd
ia

 

 

Cr
yp

to
sp

or
id

iu
m

 

 

Pipeline between RRWWTP and CWTP (DZ 1) 8.73 3.94 0.00 
MF/RO Coagulation/Flocculation/Clarification 0.50 0.50 0.50 
MF/RO Clarifier Disinfection (DZ 2) 2.25 1.00 0.00 
MF Filtration 1.50 2.80 2.80 
MF Disinfection (DZ 3) 0.11 0.05 0.00 
RO Filtration 0.00 0.00 0.00 
2010 SWTP Coagulation/Flocculation/Clarification 0.50 0.50 0.50 
2010 SWTP Filtration 1.50 2.50 2.50 
Individual Filter Effluent Credit 0.00 1.00 1.00 
Combined Filter Effluent Credit 0.00 0.00 0.00 
2010 SWTP Disinfection (DZ 4) 2.49 1.13 0.00 
2010 Clearwell/Ground Storage Tank Disinfection (DZ 5) 7.49 3.24 0.00 

Total 25.07 16.66 7.3 
Log Removal Required 9 8 5.5 



Ensuring Safety 
Bells and Whistles 

Developed new SOP’s specific to the DPR. 

Alarm & Shutdown Triggers 
          (50+ pages, Some Automated) 

Water Quality Task Force with Health Department 



The End Results 
Making a Difference 

Restrictions reduced July/August demand from 
Average of 35 MGD to 12 MGD. (65%) 

Reuse further reduced July/August lake demand from 
12 MGD to 7 MGD.  (80%) 

Estimated that Restrictions and Reuse have extended lake supply 
to between July 2017 and July 2018. 

Current Average Potable GPCD for Wichita Falls is 
52 gal / capita / day. 



Reuse Humor 
It never gets old. 



Thank You 
Questions?????? 

Daniel K. Nix 
940-691-1153 
Daniel.Nix@WichitaFallsTx.gov 



m
m

w
d1

01
3i

1.
pp

tx
/1

 

Regulating DPR in New Mexico 

Andy Salveson, P.E. 
...on behalf of Joe Savage and NMED 



m
m

w
d1

01
3i

1.
pp

tx
/2

 

Critical Water Supply Shortage in the 
Village of Cloudcroft NM 

• Water Supply is Low and DPR is 
the Answer 

• Small Community has Limited 
Resources 

• Operations Staff is Good, but 
Advanced Treatment is Beyond 
Current Training 

• Regulations Under Development 



m
m

w
d1

01
3i

1.
pp

tx
/3

 



m
m

w
d1

01
3i

1.
pp

tx
/4

 

Notes from the Field, 
Cloudcroft NM 
• System is Not Operational 

– 80% Constructed 
– Online Spring 2015 

• Highly Advanced and Redundant Processes 
Membrane 
Bioreactor 

Reverse 
Osmosis UV/AOP Chlorine 

Disinfection 
Wastewater 
Purification 

Ultrafiltration GAC 
Chlorine 

Disinfection 1 MG Storage (10 days) 

Water  
Treatment 

~50% Blending 
with Raw Water 

UV 



m
m

w
d1

01
3i

1.
pp

tx
/5

 

Critical Issues Remain to Be Addressed 
in Cloudcroft 

• New Mexico Environment Department Needs Answers 
– What level of treatment meets public health standards? 
– Is the existing treatment scheme sufficient? What about 

process monitoring? 
– How will a small community properly operate an advanced 

facility? 
• Existing WWTP is a trickling filter, is current staff and 

training sufficient? 
– What type of state-wide guidance is needed for big and 

small DPR projects?  
 



m
m

w
d1

01
3i

1.
pp

tx
/6

 

NWRI Hired by NMED to Answer Key 
Questions 

• Independent Advisory Panel (IAP) 
– Jeff Mosher, Supreme Leader 
– Jim Crook, Chair 
– Joe Cotruvo, Panelist 
– Andrew Salveson, Panelist 
– Bruce Thompson, Panelist 
– John Stomp, Panelist 
– Assistance From: 

– Village Trustees 
– Eddie Livingston 
– NMED 



m
m

w
d1

01
3i

1.
pp

tx
/7

 

The Village Also Presents Other 
Challenges to the IAP 



m
m

w
d1

01
3i

1.
pp

tx
/8

 

NWRI IAP Preliminary Conclusions 

• Treatment Process is Robust 
and Sufficient 

• Additional Critical Control 
Point Monitoring Required 

– RO 
– UV AOP 
– Chlorine Ct 

• Better Use of Engineered 
Storage 



m
m

w
d1

01
3i

1.
pp

tx
/9

 
Critical Control Point Monitoring Ensures High Water Quality 

Process CCP Monitoring 
Log reduction 

V G C 

MBR Filtrate turbidity 2.7 2.7 2.7 

RO Online EC 
Online TOC 1.5 1.5 1.5 

UV AOP Intensity sensors, total 
chlorine reduction 6 6 6 

ESB with free chlorination,  
free residual > 0.4 mg/L Online Cl2 3 0 0 

UF Daily pressure decay 
testing (MIT) 1.0 4.0 4.0 

UV Intensity sensors 0.5 4.0 4.0 

GAC Online effluent TOC 0.0 0.0 0.0 

ESB with free chlorination Online Cl2 3 0 0 

Total 16.2 16.7 16.7 



m
m

w
d1

01
3i

1.
pp

tx
/1

0 
Potable Reuse Treatment Should Be Robust, Redundant, 

Resilient, and in the end, Reliable 

Process 

Treatment performance 

Robust? Redundant? Resilient? 
Reliable

? Bacteria Virus Gia. Crypto Chem 
MBR X X X X Partial Yes Yes Mod. 

RO X X X X X Yes Yes Mod. 

UV AOP X X X X X Yes Yes No 

Storage and 
Chlor X X X - Partial Yes Yes Yes 

UF4 X - X X - Mod. Yes Mod. 

UV4 X - X X - Mod. Yes 

GAC - - - - X No Mod. 

Chlor X X X - Partial Yes Yes Yes 

Entire System           Yes Yes Yes  Yes 



m
m

w
d1

01
3i

1.
pp

tx
/1

1 

• O&M issues are Key! 
– Training 
– Retraining 
– Staff Redundancy (small 

community!) 
– Budgeting, this will be a large 

increase in O&M costs. 

• Outreach & Education ASAP 
 
 

NWRI IAP Preliminary Conclusions 



Communicating about 
Potable Reuse: Tools 
and Lessons Learned 

By Patricia Tennyson 
 



 
Today’s Agenda 

 

 Introduction to potable reuse issues/perceptions 
 Pure Water San Diego 

oHistory and Progress 
 WateReuse - WRRF Project 13-02 

oCommunication toolbox 
 Public outreach lessons from the trenches 



Potable Reuse Issues  

 Technology has never kept a project from 
proceeding – it is always public/political 
issues 
 “Does the science work here?” 
 Water should not be judged by its history – 

and yet it is… 
 Trust 



Impediments to Acceptance 

 Safety/health/quality concerns 
 Engaging busy public, leaders, elected 

officials 
 Making complex issues understandable: 

terminology, lay language, messages 
 Misinformation 
 Media sensationalism 

 



Opposition Happens 

 Opposition CAN’T be totally controlled 
 Opposition CAN develop at any time 
 Opposition may not be able to be 

neutralized 
 
You need a good “insurance policy” – 

an effective outreach program. 
 



Potable Reuse Challenges 

“Toilet to Tap” 

Political Cycles 

Environmental 

Justice 

Competing Water 
Supplies 

CECs, Unknown 
Contaminants 



 
Orange County’s Model 

 

Orange County’s GWRS was a model for 
San Diego 

– Leadership at board and staff level 
– Research-based messages 
– Effective multi-cultural outreach 
– Frequent briefings: policy makers/media 
– Comprehensive, sustained outreach program 

“We talked to anyone who would listen to us!” 
 



Three Key Guidelines 

 Define purpose/need  
 Identify range of community interests, 